Signature Not Verified

For Queon;Y"
Please Co

Test Report

FORMOSA PLASTICS CORPORATION
NO.100, SUEI-GUAN RD., JEN-WU SHIANG, KAOHSIUNG COUNTY, TAIWAN, Report No. : KE/2008/41700
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The following sample(s) was/were submitted and identified by/on behalf of the client as :

Sample Description : PVC POWDER

Style/item No. : PR-G

Color : WHITE

Sample Receiving Date 1 2008/04/16

Testing Period 1 2008/04/16 TO 2008/4/21

Test Result(s) : - Please see the next page(s) -

atherine Ho / Supervisor
Signed for and on behalf of
SGS Taiwan Limited

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except
in full, without prior written permission of the Company. il 7% 2268 » LR R R B TR 2 AR T - M R A R AT - AR -
This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at
: Attention is drawn to the limitation of IIabIIIR/, indemnification and f|un_sd|ct|cm issues defined
therein. Any holder of this Test Report is advised that information contained hereon reflects the Qomp.angs indings at the time of its
intervention only and within the limits of Client’s instructions, if any. The Com) any's sole responsibility is to its Client and this document does
not exonerate parties to a transaction from exercising all their fights and obli ations under the transaction documents. Any unauthorized 6 5 7 4 8 O O
alt‘era:io?ihforlgery or falsification of the content or appearance of this document is uniawful and offenders may be prosecuted to the fullest
extent of the law!
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Test Report

FORMOSA PLASTICS CORPORATION

NO.100, SUEI-GUAN RD., JEN-WU SHIANG, KAOHSIUNG COUNTY, TAIWAN,  Report No. : KE/2008/41700

81465 R. O.C. Date 1 2008/04/21
Page :20f3
(RO G DGR O
Test Resuli(s)
PART NAME NO.1 : WHITE PVC POWDER
Test ltem (s) Unit Method MDL "‘;I‘*s“:t
O.
Hexachlorobenzene mg/kg |With reference to US EPA 3540C. 4 n.d.
Analysis was performed by GC/MS.
Note : 1. mg/kg = ppm
2. n.d. = Not Detected
3. MDL = Method Detection Limit
Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except
in full, without prior written permission of the Company. [JEFER > MR SHE BB Z R EOT « ARERE AL BIMHFF » T Al B IR -
This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at
. i Attention is drawn to the limitation of IiabiIiR/, indemnification andfjurisdiction issues defined
therein. Any holder of this Test Report is advised that information contained hereon reflects the Comp.ané‘s indings at the time of its
intervention only and within the limits of Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does
not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized 6 5 7 4 8 O ']

alteration, forgery or falsification of the content or appearance of%his document is unlawful and offenders may be prosecuted to the fullest
extent of the law.
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** End of Report **

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except
in full, without prior written permission of the Company. [xJe B4R » SRS RMHHKZRR AT - AREREAQTIMHT - TAEH B -
This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at

AL ] Attention is drawn to the limitation of Ilame’, indemnification and jurisdiction issues defined
therein. Any holder of this Test Report is advised that information contained hereon reflects the Compan%’s indings at the time of its
intervention only and within the limits of Client’s instructions, if any. The Comgany's sole responsibility is to its Client and this document does
not exonerate parties to a transaction from exercising all their rlg%hgs and o Iig{ations under the transaction documents. Any unauthorized
e\lt?rattloPi hforlgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest
extent of the law.
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